164596 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 4 | #064 CLAMPS 2 | 3/8" EXTRUDED U-NUT
PART NO.: 164596 1 | VOLANT FILTER BOX LID 3 |1/4*-20 BOLTS 2 | NO. 6 X 374" SS SCREWS
INSTALLATION INSTRUCTIONS 1 | VOLANT FILTER BOX ADAPTER | 2 |3/8’ BOLT 2 | 1/4* SMALL RUBBER WASHERS
1 | VOLANT AIR DUCT 3 | 1/4* LOCK WASHERS 5 | 1/47-20 TRUSS HEAD SCREWS
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 3 |[1/4* WASHERS 7 | 174 RUBBER WASHERS
TECH SUPPIORT: (S09) 476—-72P25 | 1 |4 x 3 HUMP HOSE 2 |3/8° WASHER 1 | T20 TORX BIT
1 | 4" X 2* SLEEVE 2 | 3/8* LOCK WASHER
(5) 1/4°-20 TRUSS HEAD SCREWS
(5> 1/4* RUBBER WASHERS
FILTER BOX LID
3 7 SIDE <H_.Hw/>\
1k il =7 F @ NO. 6 X 3/4°
- - — 4064 #064 MASS STAINLESS STEEL SCREWS
: L P CLAMP AIRFLOV
POWERCORE FILTER 4' X 3 SENSOR S (2 1/4* RUBBER WASHERS
W/CLAMP HUMP HOSE. N #064
VOLANT CLAMP
AIR DUCT Q
#064
CLAMP
#064  cLamp
CLAMP
3 174+ LOCK WASHERS Q g e xer
(3) 1/4* WASHERS SLEEVE
ALIGNS
AGAINST
FENDER
WELL #064 VOLANT
CLAMP AIR DUCT
ACCESSORY VEHICLE PLASTIC BRACE 40 X 2 o
RAM AIR SCOOP &> 3/8' BOLT SLEEVE 4064
@ 3/8" LOCK WASHER CLAMP
@ 3/8" WASHER
@ 3/8" EXTRUDED U-NUT Q @
R
] HUMP HOSE
_ ALIGNS
AGAINST
< FENDER eland
° g WELL VIOLANT
P ek frorRm anee FILTER BOX




